Bri-Steel Manufacturing Inc.

2125-64 Avenue, Edmanton, AB Canada TEP 124
Tel: 001 (780) 469-6502

Fax: 001 (780} 469-6986

www.bri-steel.com

Ri

T

-STEEL

IE: LIRING NG

Mill Test Certificate

Product:

Seamless Carbon Stee! Pipe Product Heat Number: BSM-1906 Product Size:  22XS Production Date: jun 19, 2014
Production Method: Rot Expansion Product Heat Treatment: As-rolled Certificate No.: MTR- 001197
Product Standards:

ASME B36.10-2004, ASTM/ASME A/SA106-2013 Grade B NDE, A/SA53-2012 Grade B Type S, NACE MRO175-2009 MR0103-2010

NPS 22 XS 0.500 INCHWT SMLS 2014/06 NDE 1100PS]
HEAT BSM-1906 (PIPE # LENGTH MASS) 114.8/b/it ASTM/ASME A/5A106 GR B A/SAS3 GR B NACE MRO175/MR0103 MADE IN CANADA

Product Markings wagmun-smd‘m-mr m

Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | Llength Mass Geiger | Res.Mag.| Visual ob ur uT ET HydroTest End
Ib/ft pR/hr Gauss tnsp. WT  |ASTME213| ASTM  |1200e8/ S5 Condition
BSM-1906 Heat NPS 22 X5 0.5C0in. WT 11 DRL 114.8 <5 <10 Pass Pass Pass Pass Pass Pass 32.5° Bevel
Chemical Analysis {wt%)
Heat Steeimaking Method Test Type C Mn p 5 3] Cr Cu Mo NI A Ti Ni B CE(tW) [ CE[CSA)
BSM-1906 ww“n Fm:wnm_mmﬂ.. Ladle Refining: Vacuum HMeat | 0.18 0.87 | 0.003 | 0.005 0.25 0.03 0.08 0.01 0.04 0.0003 - -
gas: Fully e Product | 0.19 | 0.86 | O.008 | 0.005 | 0.24 | 0.03 | 008 | 0.01 | 0.03 | 0.002 | 0.002 | 0.001 | 0.0003 | 035 | 0.35
Mechanical Properties
Heat Tast Type Microstructure Hardness Flattening Test Tension Test Yield {Rt0.5} Tensite {(Rm) Y/T Elongation {A)
50mm GL psi psi {Rt0.5/Rm} %
BSM-1906 Heat Ferrite & Pearlite 74 HRBW Pass Longitudinal; 38.1 mm x WT 41,500 63,000 0.61 45
Heat Test Impact Test Temp Impact Energy % Shear Lataral Expansion
Standard Sample Details C ) ] } AVE % % % AVG | mm mm | mm | AVG
BSM-1306 - - - - - - - - - - - - - N -
Addttional Details: Mill Test Certificate approved by:
v'Wa hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Ing. in
accordance with ASTM/ASME A/SAL06-2013 Grade B A/SA53-2012, and the purchase order requirements, and that the results
rneet the corresponding requirements.
¥ This pipe product meets the sour service requirements of NACE MRO175/1SQ 15156-2:2005 Annex A2 for Region 3 Sour I gg}; VAL Z L. 2ol L
Service-2009 NACE MRO103-2010 Section 2.1
v No weld repairs have been performed on this product. Tariya Lam, C.E.T.
" This product has not come into contact with mereury during the Bri-Steel Manufacturing processes, Assistant QA Manager

+ This certificate represents 2 guality control systam that is compliant with EN 10204:2004 Type 3.1.



Product:

Production Method:

Product Standards;

Product Markings

Seamless Carbon Steel Pipe

Hot Expansion
ASME B36,10-2004, ASTM/ASME A/SAL06-2013 Grade B NDE, A/SA53-2012 Grade B Type 5, NACE MRG175-2009 MR0103-2010

Product Heat Number:

Product Heat Treatment:

Mill Test Certificate

BSM-1908

Product Size: 22X§

As-rolled

ma—-m.ﬂmmr NES 22 X5 0.500 INCHWT SMLS 2014/06 NDE 1100PS!

Production Date:
Certificate No.: MTR-

Jun 19, 2024

001137

Bri-Steel Manufacturing Inc.
2125-64 Avenue, Edmonten, AB Canada T6P 124
Tel: 002 (780) 469-6603
Fax: 001 (780) 459-6986

www.bri-steel.com

HEAT BSM-1906 (PIPE # LENGTH MASS) 114.8lb/ft ASTM/ASME A/SA10B GR B A/SA53 GR B NACE MRO175/MRO103 MADE IN CANADA

Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Geiger | Res. Mag.| Visual oD uT utT ET HydroTest End
Ib/ft PR/ hr Gauss Insp. WT ASTM E2137 ASTM  ]1100PS)/ 55| Condition
BSM-1906 Heat NPS 22 X5 0.500in, WT 11 DRL 114.8 <5 <10 Pass Pass Pass Pass Pass Pass 32.5° Bevel
Chemical Analysis (wt%)
Heat Steelmaking Method Test Type C Mn P 8 Si Cr Cu Mo Ni v Ti Nb B CE{IW) | CE(CSA)
BSM-1206  |Blast Furnace; m.pm tadle Refiring: Vacuum Heat 0.18 0.87 0.009 | 0.005 0,25 0.03 .08 0.01 0.04 0.0003 - -
Pegos: Fully Kled Product | 0.1 | 0.8 | 0.008 | 0.005 | 0.24 | 0.08 | 003 | 001 | 003 | 0.002 | 0.002 | 0.001 | 0.0008 | 035 | 035
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) Tensile (Rm) Y/T Elongation (A}
50mm 6L psi psi (Rt0.5/Rm) %
BSM-1905 Heat Ferrite & Pearlite 74 HRBW Pass Longitudinal; 381 mm x WT 41,500 68,000 0.61 45
Heat Test Impagct Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details °C 3 J ! AVG % % % AVG mm mm mm | AVG
B5M-1908 - - - - . - - - - - - - - - -
Additionat Details: Wl Test Certificate approved by:
¥ We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc, in
accordance with ASTM/ASME AfSA106-2013 Grade B A/SA53-2012, and the purchase arder requirements, and that the results
meet the corresponding requiremaents,
v This pipe preduct meets the sour service requirements of NACE MRO175/i50 15156-2:2009 Annex A2 for Regios 3 Sour | N \ A\
Serviee-200% NACE MRO103-2010 Section 2.1
¥ No weld repairs have been performed on this product, Tonya Lam, CET.
Assistant OA Manager

¥ This product has not come inko contact with merzury during the Bri-Steel Manufacturing processes.
v This certificate represents z quality control system that is compliant with EN 10204:2004 Type 3.1.




Mill Test Certificate

Bri-Steel Manufacturing Inc.
2125-64 Avenue, Edmonton, AB Canada T6P 174
Tel: 001 {780} 469-6603
Fax: D01 (780) 469-6986

www.bri-steel.com

Product: Seamiless Carbon Steel Pipe Product Heat Number: BSM-1806 Product Size:  22XS Production Date: Jun 18, 2014
Production Method: Haot Expansion Product Heat Treatment: As-ralled Certificate No.; MTR- 001187
Product Standards: ASME B36.10-2004, ASTM/ASME A/SA106-2013 Grade B NDE, AfSA53-2012 Grade B Type S, NACE MR0175-200% MR0103-2010
Product Markings NPS 22 XS 0.500 INCHWT SMLS 2014/06 NDE 1100pSI
HEAT BSM-1906 (PIPE # LENGTH MASS) 114.8lb/ft ASTM/ASME A/SAL06 GR B AfSAS3 GR 8 NACE MROL75/MR0103 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Geiger | Res.Mag. | Visual oD uT uTt ET HydroTest End
Ib/ft MR/hr Gauss Insp. WT  |ASTM E213] ASTM  |1300Psy 53| Condition
BSM-1906 Heat NPS 22 XS 0.500in. WT i1 DRL 114.8 <5 <10 Pass Pass Pass Pass Pass Pass 32.5° Bevel
Chemical Analysis (wt%)
Heat Steelmaking Method Test Type c Mn P 5 S5i Cr Cu Mo Ni v Ti Nb B CE{IW}| CE{CSA)
BSM-1906  |Blast Furnace; FAF; Ladle Refining: Vacuum Heat 0.18 0.87 0.009 0.005 0,25 0.03 0.08 0.01 a.04 0.0003 - -
Degas; Fult Kiled Product | 0.19 | 0.86 | 0.008 | 0.005 | 0.24 | 0.03 | 0.08 | 0.01 | 0.03 | 0.002 | 0.002 | ¢.001 | 0.0003 | 0.35 | 0.5
Mechanical Properties
Heat Test Type Micrastructure Hardness Flattening Test Tension Test Yield (Rt0.5) Tensile (Rm} ¥/T Elongation (A)
S0mm GL psi psi {R10.5/Rm) %
BSM-1906 Heat Ferrite & Pearlite 74 HRBW Pass Longitudinal; 38.1 mm x WT 41,500 68,000 0.61 45
Heat, Test, Impact Test Temp impact Energy % Shear Lateral Expansion
Standard Sample Detalls °C J 1 J AVG % % % AVG | mm mm mm | AVG
BSM-1906 - - - - - - - - - - - . . - -

Additional Details:
v’ We hereby certify that this pipe praduct was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. in

accordance with ASTM/ASME A/SA106-2013 Grade B A/SAS3-2012, and the purchase order requirements, and that the results

meet the correspanding requirements.

¥ This pipe product meets the sour service requirements of NACE MROL75/1SC 15156-2:2G09 Annex A2 for Region 3 Sour
Service-2009 NACE MRO103-2010 Section 2.1
¥ No weld repairs have been performed on this product.
+"This product has not come into contact with mercury during the Bri-Steel Ma nufacturing processes.
v This certificate represents a quality controt system that is compliant with EN 10204:2004 Type 3.1.

mill Test Certificate approved by:

v

T \aonm

b ——
Tonya Lam, CET,
Assistant QA Manager

Bune 24 . 2ol




Bri-Steel Manufacturing Inc.
2125-64 Avenue, Edmonton, AB Canada T6P 174

Mill Test Certificate Tel: 001 {780) 469-6603

Fax: 001 (780) 469-6286
www.bri-steel.com

Product: Seamless Carbon Steel Pipe Praduct Heat Number: BSM-1906 Product Size:  22XS Production Date: Jun 19, 2014
Production Method: Hot Expansion Product Heat Treatment: As-rolled Certificate No.: MTR- 001197
Product Standards: ASME B36.10-2004, ASTM/ASME A/SA106-2013 Grade B NDE, A/SA53-2012 Grade B Type 5, NACE MRO175-2009 MR0103-2010

Product Markings RS TEEL NPS 22 XS 0.500 INCHWT SMLS 2014/06 NDE 1100PS!
e e HEAT 85M-1906 (PIPE # LENGTH MASS) 114.81b/ft ASTM/ASME A/SALO6 GR B A/SAS3 GR B NACE MRO175/MRO103 MADE IN CANADA

TAARILIFALT UL 3

Product: Details Nan-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Geiger | Res.Mag. | Visual oD ut uTt ET HydroTest End
b/t HR/hr Gauss Insp. WT  JASTME213| ASTM  [1100p%31/ 53| Condition
BSM-1906 Heat NPS 22 XS 0.500in. WT 11 DRL 114.8 <5 <10 Pass Pass Pass Pass Pass Pass 32.5° Bevel

Chemical Analysis (wi%)

Heat Steelmaking Method Test Type C Mn P S St Cr Cu Mo Ni \ Ti Nb B CE(IIW) | CE(CSA)
BSM-1906  |Blast Fumace; EAF; Ladle Refining: Vacuum Heat 018 0.87 0.008 | 4.005 0.25 0.03 0.08 0.01 0.04 0.0003 - -
Deges; Fully Klled Product | 0.49 | 0.86 | 0.008 | 0.005 | 024 | 0.08 | 0.05 | 0.0 | 003 | 0.002 | 0.602 { 0.001 | 0.0003 | 0.35 | 0.35
Mechanical Properties
Heat Test Type Microstructure Hardness Flattering Test Tension Test Yield (Rt0.5) | Tensile (Rm) Y/t Elongation (A)
S0mm GL psi psi {Rt0.5/Rm) %
BSM-1908 Heat Ferrite & Pearlite 74 HRBW Pass Longitudinal; 38.1 mm x WT 41,500 68,000 0.61 45
Heat ’ Test, Impact Test Temp impact Energy % Shear Lateral Expansion
Standard Sample Detalls C J ! 1 AVG % % % AVG mm mm mm | AVG
BSM-1506 - - - - - - - - - - . - - - .
Additional Details: Mill Test Certificate approved by:

¥ We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. in
accordance with ASTM/ASME A/SALDE-2013 Grade B A/SAS3-2012, and the purchase order requirements, and that the results
meet the gorresponding requirements.

¥ This pipe product meets the sour servite reguirements of MACE MROL7S/ISO 15156-2:2009 Annex A2 for Region I Sour W —_und 24 zolly
Service-2009 NACE MRD103-2010 Section 2.1 S
v No weld repairs have been performed on this product. Tenyz Lam, CET.
Agsistant GA Manager

v This preduct has not come into cantact with mercury during the Bri-Steel Manufacturing processes.
¥ This certificate represents a quality control system that is compliant with EN 10204:2004 Type 3.1.




Bri-Steel Manufacturing Inc.

2125-64 Avenue, Edmonton, AB Canada T6P 174
Tel: 001 (780) 469-6603

Fax: 001 (780) 469-6986

www.bri-steel.com

RI-STEEL

EACTLIRING INC

Mill Test Certificate

Product: BSM-1906 Production Date:

Centificate No.: MTR-

Seamless Carbon Steel Pipe Praduct Heat Number: Product Size:  22XS lunt 19, 2014

Production Methed: Hot Expansion Product Heat Treatment: As-rolled 001187

Product Standards: ASME B36.10-2004, ASTM/ASME A/SAL06-2013 Grade B NDE, A/SAS3-2012 Grade B Type 5, NACE MR0O175-2000 MRO103-2010
Product Markings NPS 22 XS 0.500 INCHWT SMLS 2014/06 NDE 1100PS!
T HEAT BSM-1906 (PIPE # LENGTH MASS} 114.8Ib/ft ASTM/ASME A/SAL06 GR B AfSAS3 GR B NACE MR0O175/MR0103 MADE IN CANADA
Praduct: Details Non-Destructive Testing
Heat Test Type Praduct Size Pieces | Length Mass Geiger |Res.Mag.| Visual oD uTr uT ET MydroTest End
Ib/ft uR/hr Gauss Insp. WT  JASTME213| ASTM  [1100ps)7 5s| Condition
BSM-1506 Heat NPS 22 X5 0.5001n. WT 11 DRE 114.8 <5 <10 Pass Pass Pass Pass Pass Pass 31.5" Bavel
Chemical Analysis {wt%)
Heat Steelmaking Method Test Type C Mn P S Si Cr Cu Mo i v Ti Nb B CE{IIW}| CE(CSA)
BSM-1905  |Blast Fumace; EAF; Ladle Refining Vacoum Heat 0.18 0.87 0.009 | 0.005 0.25 0.03 0.08 0.01 0.04 0.0003 - -
Degas; Fuly iled Product | G489 | 0.86 | 0.008 | 0.005 | 0.24 | 0.03 | 009 | 001 | 0.03 | 0.002 | 0.002 [ c.oor fooo03] 635 | 035
Mechanical Properties
Heat Test Type Microstructure Hardriess Flattening Test Tension Test Yield {Rt0.5) Tensile {Rm) ¥/T Elongation {4)
S0mm GL psi psi (Rt0.5/Rm) %
BSM-1906 Heat Farrite & Pearlite 74 HRBW Pass Longitudinal; 38.1 mmx WT 41,500 68,000 0.61 45
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details °C ] J J AVG % % % AVG | mm mm mm | AVG
BSM-1906 - - - - - - - - - . - - - - -

Additional Details:

+ We hereby certify that this pige product was manufactured, sampled, tested and inspected by Bri-Steef Manufacturing Inc. in
accordance with ASTM/ASME A/SA106-2012 Grade 8 A/SAS3-2012, and the purchase order reguirements, and that the results
meet the corresponding requirements.

il Test Certificate approved by:

v This pipe product meets the seur service requirements of NACE MRO175/15C 15156-2:2009 Annex A2 for Reglon 3 Sour L

Service-2009 NACE MRO103-2010 Section 2.1
¥ No weld repairs have been performed on this product. Torya t2m, CET.
¥ This product has not come into contact with mercury during the Bri-Steel Manufacturing processes. Assistant GA Manager

v This certificate represents a quality control system that is compliant with EN 10204:2004 Type 3.1.



Product: Seamless Carbon Steel Pipe Product Heat Number:

Production Method: Hat Expansion

Mill Test Certificate

Product Heat Treatment:

BSM-1906
As-ro

Fraduct Size:

fled

22X5

Bri~Steel Manufacturing Inc.

2125-64 Avenue, Edmonton, AB Canada T6P 174
Tek 001 (780) 469-6603

Fax: 001 (780) 469-6986

www.bri-steel.com

Production Date: jun 18, 2014
Certificate No.: MTR- 001197

Product Standards: ASME B35.10-2004, ASTM/ASME A/SAL06-2013 Grade B NDE, A/SA53-2012 Grade B Type S, NACE MR0175-2009 MRO103-2010

product Markings SR STEEL] NP 22 X5 0,500 INCHWT SMLS 2014/06 NDE 11C0PS|
ey HEAT BSM-1905 (PIPE # LENGTH MASS) 114.81h/ft ASTM/ASME A/SA106 GR B A/SAS3 GR B NACE MRO175/MRO103 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Geiger |Res. Mag.| Visual op uT uT ET HydroTest End
Ib/ft uR/hr Gauss Insp. WT ASTM E213] ASTM 1100Psly  5s| Condition
BSM-1906 Heat NPS 22 X8 4.500in. WT 11 DRL 114.8 <5 <10 Pass Pass Pass Pass Pass Pass 32.5" Bevel
Chemical Analysis (w12}
Heat Steelmaking Method Test Type C Mn P ] Si cr Cu Mo Ni A Ti Nb B CE{wW} | CE{C5A)
BSM-1906  |Blest Furnace; EAF; Ladle Refining; Vacusm Heat .18 0.87 C.009 0.005 0.25 0.03 008 0.01 0.04 0.0003 - -
Degas: Fully Killed Preduct | 0.19 0.86 | 0.008 | 0.005 0.24 0.03 0.09 0.01 0.03 0.002 | 0.002 | 0001 {00003 | 035 0.35
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield {Rt0.5} | Tensile (Rm) Y/T Elongation {A}
50mm GL psi psi {Rt0.5/Rm) %
BSM-1905 Heat Ferrite & Pearlite 74 HRBW Pass Longitudinal; 38.1 mm x WT 41,500 68,000 0.61 45
Heat Test Impact Tast Termnp Impact Energy % Shear Lateral Expansion
Standard ‘Sample Details °C 1 J ] AVG % % % AVG | mm | mm | mm | Ave
BSM-1306 - - - - - - - - - - “ - . - -

Additional Details:

v"We hereby certify that this pipe product was manufactured, sampled, tested and ispected by Bri-Steet Manufacturing In¢. in
accordance with ASTM/ASME A/SALO6-2013 Grade B A/5A53-2012, and the purchase order requirements, and that the results

meet the corresponding requirements.

v This pipe product meets the sour service requirements of NACE MRO175/150 15156-2:2009 Annex A2 for Reglen 3 Sour

Sesvice-2009 NACE MR0103-2010 Section 2.1
v'No wetd repairs have been perfermed on this product,

" This product has not-coma into contact with mercury during the 8ri-Steel Manufacturing processes.
+ This certificate represents a quality contrat system that s compliant with EN 10204:2004 Type 3.1.

WMill Test Certificate approved by:

;J...r.\r\.\.\u I S 24 . 2of

g
Tonya Lam, CET.
Assistant QA Manager




Product;
Praduction Method:

Product Standards:

Product Markings

Seamless Carbon Steel Pipe

Hot Expansion
ASME B36.10-2004, ASTM/ASME A/$A105-2013 Grade B NDE, AfSA53-2012 Grade B Type S, NACE MR(175-2008 MR0103-2010

Product Heat Number:

Mill Test Certificate

Preduct Heat Treatment:

B85M-1906
As-rolied

Product Size:  22X5

NES 22 X5 0.500 INCHWT SMLS 2014/06 NDE 1100PSI
HEAT BSM-1506 (PIPE # LENGTH MASS) 114.8lb/ft ASTM/ASME

Production Date:
Certificate No.: MTR~

Bri-Steel Manufacturing Inc.

2125-64 Avenue, Edmonton, AB Canada T6P 124
Tel: 001 {780) 469-6603

Fax: 001 (780} 469-6986

www.bri-steel.com

Jun 19, 2014
001197

A/SA106 GR B A/SA53 GR B NACE MR0O175/MRO103 MADE IN CANADA

Product: Details Non-Destructive Testing
Heat Test Type Product Size Pleces Length Mass Gelger |Res.Mag. | Visual ot uT uTt ET HydroTest End
b/t uR/hr Gauss Insp. WT ASTM E213] ASTM  [1100psy 55| Condition
BSM-1906 Heat NPS 22 XS 0.500in. WT 11 DRL 114.8 <5 <10 Pass Pass Pass Pass Pass Pass 32.5° Bevel
Chemical Analysis (wt%)
Heat Steelmaking Method Test Type C Mn P S Si Cr Cu Mo Ni v Ti Nb B CE{IPwW]] CE{CSA}
BSM-1906 |Blast _"cm-__unm Mpm Ladie Refining; Vacuum Heat 0.18 0.87 0.009 | 6.005 0.25 0.03 0.08 0.01 0.04 0.0003 - -
Deges; Felly Killed oo T 535 | 086 | 0008 | 0.005 | 022 | 003 [ 009 | 001 | 003 | 0002 | 0.002 | 0.001 | 00003 035 | 0.33
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) Tensile (Rm} Y/T Elongation (A}
50mm GL psi psi {Rt0.5/Rim} %
B5M-1906 Heat Ferrite & Pearlite 74 HRBW Pass Longitudinal; 38,1 mm x WT 41,500 68,000 .81 45
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details °C J ] 1 ANG % % % AVG mm mm mm AVG
BSM-1908 - - - - - - - - - - - - - .
diti Details: .
Additional Details Mill Test Certificate approved by:
« We heraby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. in
accortiance with ASTM/ASME A/5A106-2013 Grade B A/$A53-2012, and the purchase order requirements, and that the results
meet the corresponding requirements.
+/ This pipe product meets the sour service requirements of NACE MRO175/150 15156-2:2009 Annex A2 for Reglon 3 Saur v, glOJ). Bun e 2 Zot h\
b ————TT LA

Service-2009 NACE MRO103-2010 Section 2.1

¥ N weld repairs have been

performed on this product,

¥ This product has not come into contact with mercury during the Bri-Steel Manufacturing processes.
< This certificata represents a guality control system that Is compliant with EN 10204:2004 Type 3.1.

Tonya Lam, CET.
Assistant QA Manager




; m W muﬂmmm-l Bri-Steel Manufacturing Inc.
, = : . . 2125-64 Avenue, Edmanton, AB Canada TéP 174

_ : om— Mill Test Certificate Tek: 001 (780) 469-6603
EATTURING INC. Fax: 001 (780) 469-6386
www.bri-steel.com

Product: Seamless Carbon Steel Pipe Product Heat Number: BSM-1906 Product Size: 22XS Preduction Date: Jun 18, 2014
Production Method: Hot Expansion Product Heat Treatment: As-rollad Certificate No.; MTR- 001187
Product Standards: ASME B36.10-2004, ASTM/ASME A/S8106-2013 Grade B NDE, A/SA53-2012 Grade B Type 5, NACE MR0O175-2009 MRD103-2010

Product Markings BRLSTEEL NPS 22 XS 0.500 INCHWT SMLS 2014/06 NDE 1100PS!
HEAT BSM-1906 (PIPE # LENGTH MASS) 114.8/b/ft ASTM/ASME A/SAL06 GR B AfSAS3 GR B NACE MROL175/MRO103 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Geiger |Res. Mag.|{ Visual op ur uT ET HydroTest End
Ib/ft uR/hr Gauss insp, WT ASTM E213] ASTM  [1100psl/ 5s| Conditlon
BSM-1906 Heat NPS 22 XS 0.500in, WT 21 DRL: 114.8 <5 <10 Pass Pass Pass Pass Pass Pass 32.5° Bevel
Chemical Analysis {wt%)
Heat Steelmaking Method TestType o Mn P 3 Si Cr Cu N N v Ti Nb B CE{lIW}{ CE(CSA)
BSM-1905  |Blast Furnace; EAF; Ladle Refining; Vacuum Heat .18 0.87 0.009 | 0.005 0.25 0.03 0.08 0.01 0.04 0.0003 - -
Degns; Fuly Kied Product | 0.19 | ©.86 | 0,008 | 0.005 | 0.24 | 003 | 0.09 | 0.0L | 0.03 | 0.002 | 0.002 | 0.001 | 0.0003 | 0.35 | 0.35
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield {Rt0.5) | Tensile (Rm) Y/T Elongation (A)
50mih GL psi psi {R1D.5/Rm) %
BSM-130&6 Heat Ferrite & Peariite 74 HRBW Pass | Longitudinal; 38.1 mm x WT 41,500 58,000 0.61 45
Heat Test impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details *C J [ J AVG % % % | AVG | mm mm mm | AVG
BSM-1906 - - - - R . - - - - - - - - .

Additionzl Details:

v We hereby certify that this pipe product was manufactured, sampled, tested and inspected by 8ri-Steel Manufacturing Inc. in
accardance with ASTM/ASME A/SAI06-2013 Grade B AfSA53-2012, and the purchase order requirements, and that the results
meet the corresponding requirements,

Mill Test Certificate approved by:

¥ This ptpe product meets the sour service requirements of NACE MROL75/1S0 15156-2:2009 Annex A2 for Region 3 Sour 1, 53\3 Suné 2w Znd ﬁ\
Servica-2009 NACE MRO103-2010 Section 2.1 m———
¥ No weld repairs have been performed on this praduct. Taaya Lam, C.ET.

¥ This product has not come inte contact with mercury durlng the Bri-Steel Manufacturing processes. Assistant QA Managec

v This certificate represents a quality control system that Is compliant with EN 10204:2004 Type 3.1,




Mill Test Certificate

Bri-Steel Manufacturing Inc.

2125-64 Avenue, Edmonton, AB Canada T6P 174
Tel: 003 (780} 469-6603

Fax: 001 (780} 469-6986

www,bri-steel.com

Product: Seamless Carbon Steel Pipe Product Heat Number: BSM-1908 Product Size: 2245 Production Date: Jun 19, 2014
Praduction Method: Hot Expansion Product Heat Treatment: As-roflted Certificate No.: MTR- 001197
Product Standards: ASME B36.10-2004, ASTM/ASME A/SA106-2013 Grade B NDE, A/SAS3-2012 Grade B Type S, NACE MRO175-2009 MRO102-2010
Product Markings BHL-STEEL NPS 22 XS 0.500 INCHWT SMLS 2014/06 NDE 1100PS|
rrEenaem HEAT BSM-1906 (PIPE # LENGTH MASS) 114.81b/ft ASTM/ASME A/SAL06 GR B A/SAS53 GR B NACE MRO175/MRO103 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Geiger |Res, Mag.{ Visual oD ut ur ET HydroTest £nd
Ibfft MR/hr Gauss Insp. WT  [ASTM E213] ASTM  j1100ps)/ 5s| Condition
BSM-1906 Heat NPS 22 XS 0.500in. WY 11 DRL 114.8 <5 <10 Pass Pass Pass Pass Pass Pass 32.5° Bevel
Chemical Analysis (wt3%)
Heat Steelmaking Method Test Type C Mn P 5 Si Cr Cu Mo NI v T Nb B CE{HW)] CE(C5A)
BSM-1906  {Blast mca_ﬂnmu__wum Ladle Refining; Vacsum Heat 0.18 0.87 0.002 | 0.005 .25 .03 0.08 0.01 0.04 0.0003 - -
Degas; Fully Kile Product | 0.19 | 0.86 | 0.008 | 0.005 | 0.24 | 003 | 009 | coz | 003 | 000z | 000z | c.oor |o0.0003] 035 | o35
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) Tensile {(Rm) Y/T Elongation {A)
50mm GL psi psi {Rt0.5/Rm} %
BSM-1906 Heat Ferrite & Pearlite 74 HRBW Pass Longttudinal; 38.1 mm x WT 41,500 68,000 0.61 45
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Detalls C - 1 ] 1 AVG o % % AVG mm mm mm AVG
BSM-1906 - - - - . - - - - - . - - - -
Additional Details: Mill Test Certificate approved by
" \We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. in
accordance with ASTM/ASME A/SA106-2013 Grade B A/SAS3-2012, and the purchase ortder requirements, and that the results
meet the corresponding requirements,
¥ This pipe product meets the sour service requirements of NACE MRO175/150 15156-2:2009 Annex A2 for Region 3 Sour Y. g\\v\u\J > 2 ZA., 2adld
Service-2009 NACE MRC103-2010 Section 2.1 ————
¥ No weld repairs kave been performed on this produgt. Tonya Lam, C.ET.
Assistant DA Manager

¥ This preduct has not come into contact with mercury during the Bri-Steel Manufacturing processes,
v This certificate represents a quality control system that is compliant with EN 10204:2004 Type 3.1
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Mill Test Certificate

Bri-Stee] Manufacturing inc.

2125-64 Avenue, Edmonton, AB Canada T6P 1Z4

Tel: 001 (780) 469-6603
Fax: 001 (780) 469-6986
www.bri-steel.com

Product: Seamless Carbaon Steel Pipe Praduct Heat Number: BSM-1906 Product Size: 22XS Production Date: tun 19, 2014
Production Method: Hot Expansion Product Heat Treatment: As-rolled Certificate No.: MTR- 001197
Product Standards: ASME B36.10-2004, ASTM/ASME A/SA106-2013 Grade B NDE, A/SAS3-2012 Grade B Type 5, NACE MRO175-2009 MRQ103-2010
Product Markings Lre NPS 22 XS 0.500 INCHWT $MLS 2014/06 NDE 1100PSI
y e HEAT BSM-1906 (PIPE # LENGTH MASS) 114.8Ib/ft ASTM/ASME A/SAL06 GR B A/5A53 GR B NACE MRO175/MR0103 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Product Size Pleces Length Mass Geiger | Res. Mag. | WVisual cb uT uT ET HydroTest End
{h/ft pR/hr Gauss Insp. WT ASTM E213] ASTM  11100psl/ 5s| Cendition
BSM-1506 Heat NPS 22 XS 0.500in. WT 11 DRL 114.8 <5 <10 Pass Pass Pass Pass Pass Pass 32.5° Bevel
Chemical Analysis (wit%)
Heat Steelmaking Method Test Type C Mn P s Si cr Cu Mo Ni v Ti Nb B CE(IbwW) | CE{CSA)
BSM-1906  |Blast ﬂc:,.mnm“. EAF; Ladle Refining: Vacuwm Heat 0.18 0.87 0.009 | €.005 .25 0.03 0.08 001 0.04 0.0003 - -
Degas; Fuly (e Product | 045 | 086 | 0.008 | 0.005 | 024 | 0.08 | 005 | 001 | 003 | 0.002 | 0.002 | 0.001 | 0.0603 | 035 | 0.35
Mechanical Properties
Heat Test Type Micrastructure Hardness Flattening Tast Tension Test Yield (Rt0.5} Tensile (Rm} Y/T Elangation (A}
S0mm GL psi psi {Rt0.5/Rm} %
BSM-1506 Heat Ferrite & Pearlite 74 HRBW Pass Longitudinal; 38.1 mmx WT 41,500 68,000 0.61 45
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details C J J J AVG % % % AVG | mm mm mm | AVG
8SM-1806 - - - - - - - - - - - - - - -

Additional Details:

v We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Int. in
accordance with ASTM/ASME A/SAL06-2013 Grade 8 A/SAS3-2012, and the purchase order requirements, and that the resoits
meet the corresponding requirements.

+ This pipe product meats the sour service requirements of NACE MRO175/150 15156-2:2003 Annex AZ for Region 3 Sour
Service-2009 NACE MR0O103-2010 Section 2.1
¥ No weld repairs have been performed on this product.
+ This product has nat come into contact with-mercury during the Bri-Steet Manufacturing processes.
¥ This certificate represents a quality control systemn that is compliant with EN 10204:2004 Type 3.1.

Mill Test Certificate approved by:

_.(f\u‘u\d

JERTTE— S

Tanya Lam, C.ET.

Assistant CGA Manager

Swene 24, 2o/l




Bri-Steel Manufacturing Inc,

2125-64 Avenue, Edmonton, AB Canada TeP 124
Tel: 001 (780) 469-6603

Fax: 001 {780) 469-6986

www. bri-steel.com

TEEL

JRING NG,

Mill Test Certificate

hhBRI-S

Product:

Seamless Carbon Sieel Pipe Product Heat Number: BSM-1906 Product Size; 22XS Production Date: Jun 19, 2014
Production Method: Hot Expansion Product Heat Treatment: As-rolled Certificate Na.: MTR- 001197
Product Standards: ASME B36.10-2004, ASTM/ASME AfSAL106-2013 Grade B NDE, A/SA53-2012 Grade B Type S, NACE MR0O175-2009 MRO103-2010
Product Markings wigr NPS 22 X5 0.500 INCHWT SMLS 2014/06 NDE 1100PS)
i rennmrn HEAT BSM-1906 (PIPE # LENGTH MASS) 114.81b/ft ASTM/ASME A/SA106 GR B A/SAS53 GR B NACE MRO175/MR0103 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces Length Mass Gelger | Res. Mag.| Visual oo uT uTr ET | HydroTest End
Ib/ft pR/hr Gauss Insp. WT  JASTM E213| ASTM  {1100ps); Ss| Condition
BSM-1906 Heat NPS 22 XS 0.500in. WT 11 DRL 114.8 <5 <10 Pass Pass Pass Pass Pass Pass 32.57 Bevel
Chemical Analysis (wt%)
Heat Steeimaking Method Test Type C M p 1 Si Cr Cu Me Ni \ Ti Nb 8 CE(IW}| CE(CSA}
BSM-1906 w_wn mcmsmnm __m.»_hnu Ladle Refining; Vaguum Heat 18 0.87 0.009 0.005 0.25 0.03 0.08 0.01 0.04 0.0003 - -
egas; Fully Kie Product | 0.19 | 0.86 | 0.008 | 0.005 | 024 | 003 | 008 | 001 | €03 | 0.002 | 0002 | 0001 [oo003| 035 | 035
Mechanical Properties
Heat Test Type Microstructure Hardress Flattening Test Tension Test Yield {Rt0.5} Tenstle (Rm) Y/T Elongation [(A)
S0mm GL psi psi {Rt0.5/Rm}) %
BSVM-1906 Heat Ferrite & Pearlite 74 HRBW Pass Longitudinal; 38.1 mm x WT 41,500 68,000 0.61 45
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details °C J J 3 AVG % % % AVG i mm mm | AVG
BSM-1806 - - - “ - “ R B - - - - - - -
Additional Details: Mill Test Certificate approved by:
v We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. in
accordance with ASTM/ASME A/SA106-2013 Grade B A/SA53-2012, and the purchase orderrequirements, and that the results
meet the corresponding requirements.
+ This pipe product meets the sour service requirements of NACE MRO175/1S0 15156-2:2009 Annex A2 for Region 3 Sour Ay ﬁ.D.\\v.u) = v 228 2/ L

Service-2009 NACE MRO1D3-2010 Section 2.1
v No weld repairs have been performed on this product.
v This preduct has not come into contact with mercury during the Bri-Steet Manufacturing processes.
v 'This certificate represents a quality control system that Is compiiant with EN 10204:2004 Type 3.1

e
Tonya Lam, C.EX:
Assistant OA Manaper




Mill Test Certificate

Bri-Steel Manufacturing Inc.
2125-64 Avenue, Edmonton, AB Canada T6P 174
Tel: 001 (780) 469-6503
Fax: Q01 (780) 463-6986

wwiw.bri-steel.com

Product:  Seamlass Carbon Steel Pipe Product Heat Number: BSM-1906 Product Size: 22XS Production Date: Jun 19,2014
Production Method: Hot Expansion Product Heat Treatment: As-rolled Certificate No.: MTR- 001197
Product Standards: ASME B36.10-2004, ASTM/ASME A/S5A106-2013 Grade B NDE, A/5A53-2012 Grade B Type 5, NACE MR0175-2009 MR0103-2010
Product Markings BRI STEEL] NPS 22 XS 0.500 INCHWT SMLS 2014/06 NDE 1100PS!
HEAT BSM-1906 (PIPE # LENGTH MASS) 114.81b/ft ASTM/ASME A/SA106 GR B A/SAS3 GR B NACE MRO175/MRO103 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Preduct Size Pieces | Length Mass Geiger | Res.Mag.| Visual oD ut ur ET HydroTest End
b/ft R fhr Gauss Insp- WT ASTM E213] ASTM  |1100Psi/ 53| Condition
BSM-1506 Heat NPS 22 XS 0.500in. WT ‘11 DRL 114.8 <5 <10 Pass Pass Pass Pass Pass Pass 32.5" Bevel
Chemical Analysis [wt34)
Heat Steelmaking Method Test Type C Mn P 8 8l Cr Cu Mo Ni v Ti N | B CE{lIW)] CE{CSA)
BSM-1506  |Blast _“__awﬁ m_“_m Ladle Refining: Vacuum Heat 0.18 0.87 0.009 | 0.005 0.25 0.03 0.08 0.01 0.04 0.0003 - -
+ F -
Degas: Fuly Kile Product | 0.19 | 0.86 | 0.008 | 0.005 | 0.24 | 003 ] 005 | 001 | 0.03 | 0.002 | 0.002 | 0.001 | 6.0005 | 935 | 035
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) Tensile (Rm) Y/T Elongation (A)
50mm GL psi psi {Rt0.5/Rm) %
BSM-1806 Heat Ferrite & Pearlite 74 HRBW Pass Longitudinal; 38,1 mm x WT 41,500 68,000 0.61 45
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Detaifs C ] 1 i AVG % % % AVG mm mm mm AVG
BSM-1906 - - - - - - - - - - - - . . -
Additional Details: Mill Test Certificate approved by:
" We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. in ’
accordance with ASTM/ASME A/SA105-2013 Grade B A/SA53-2012, and the purchase order requirements, and that the results
maet the corresponding requirements.
¥ This pipe product meets the sour service reqiirements of NACE MROL75/1SO 15156-2:2009 Annex A2 for Region 3 Sour \ - / Lg
Service-200% NACE MROZD3-2010 Section 2.1 B e
¥ No weld repairs hrave been performed on this prodisct, Tonya Lam, CET,
Assistant QA Marnager

v This product has not come into contact with mercury during the Bri-Steel Manufacturing processes.
v This certificate represents a- quality control system that is compflant with EN 1.0204:2004 Type 3.1.




